


CERTIFICATE OF ANALYSIS

PRODUCT NAME: 99.5%MIN LITHIUM CARBONATE
QUANTITY: 5MT
MANUFACTURE DATE: 2022.10.18
TEST DATE: 2022.10.19

ITEM	SPECIFICATIONS (%)	ANALYSIS RESULTS (%)
Li ₂ CO ₃	99.5min	99.53
Pb	0.002max	Not Detected
Cu	0.001max	Not Detected
Na	0.04max	0.0121
K	0.01max	0.0008
Ca	0.02max	0.0032
Fe	0.01max	0.0003
SO ₄ ²⁻	0.12max	0.0460
Cl ⁻	0.01max	0.0041
HCL Insoluble	0.005max	0.0021
D50 (μm)	3~8	6.21

For and on behalf of

Conclusion: Comply with the standard.



Anhui Fitech Materials Co.,Ltd